REPORT OF JOINT COMMITTEE
IN COMPLIANCE OF ORDER OF HON'BLE NGT,
PRINCIPAL BENCH NEW DELHI

IN THE MATTER OF OA NO. 05 OF 2022
(Brackish Water Research Centre V/s. Gujarat State Pollution Control Board & Ors.)
TITLED “GUJARAT: ATLEAST 06 DEAD, 20 SICK AFTER GAS

LEAK AT INDUSTRIAL AREA IN SURAT"

(As per order of Hon’ble National Green Tribunal, Principal Bench, New Delhi
Dated 18.01.2022)

UNDER THE CHAIRMANSHIP OF JUSTICE B.C. PATEL, FORMER CHIEF JUSTICE,
DELHI HIGH COURT AND FORMER JUDGE OF THE GUJARAT HIGH COURT

Prepared By

&

SURAT CITY Industries & Mines
dianiie: Department
Government of Gujarat

Y Gnaa
& Ubraste Chm ge | —[; L“ _l; _l_| G P C B

Gov.of indla

FOR SUBMISSION TO

HON'BLE NATIONAL GREEN TRIBUNAL,
[...]
chioroberens [MCH) f mactsd wih Carbon-d- sulphide (C52) (eagenl and
. siheprt}. Raaction ls as foliiws:

P o E G e

(L] L L]] ikkk 34} i)
. :’-_HHI Gurkrn Hunfy runte I Lk |

b} Pregarstion of Hydrzinothlodydantoe

Thdzzolicinonsthione {THITH is further mactad with Pheaylhydneine i
preeance of cetalyst Lo, Tributylamine, seetic acid and Sulfur. HZS Is Aberuted
in s reaction. Gasous H28 i further scrubbed In tiwo wiages generating by
praduct Sodium Hydro Sulphide (NeHS) as & reulL This by-praduct was being
imneporied o Gujarat Stats by Wi, Sengam Enviro Pyt, Lid,, Villags Destrath, Dist.

miﬁ S o

ll 14] L. TN LR L]
faii Shpap kg finebains T



&) Fenumidone Praparation:

Hydrazincihiodydantoine HYTY frther methyiated with Dimeli sutfaie in Kono-
shiarpbanzene (MCB). hmﬂmmummmmm
Mydreodde, washed with wetsr, and concendrated i ctystaies Fansmidonss. The said
hmwmmmmuﬂmmﬂmmmmh

3.

QF: B e xu-"?“'..”ﬁg

k| 1A
T HEFE

2, Imhwmmmtm“mﬁmﬂuww
m“wrzﬂﬂﬂmWMlhﬂhlﬂtThudﬂﬂhu provided by the nduidy ke
" st years (s an hetow, '

from 213 to Jan 2021
Year | Fenomidone| By Protuct Hmanfhypmﬂmtcumrl

Froduction (HaHS) ndustry
uﬁ.‘l’-{"ﬂ mﬁ"“l
FY 19-20 £0.75 157.8 Wis. Apolin  Chemicald, Danisar,

C Y 20-21 Q 9 g _
FY 21-22 156.2 19.68 Wi Evrekn Chemicel, MIDG Tak, |

T4 55— | s, Sangam Emvro Pyt L., Vlagae




ANNEXURE 11

MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd and

Fax: 24023516 ... S dth floor, Opp. Cine Planet
Website: http://mpcb.gov.in W Cinema, Near Sion Circle,
Email: cac-cell@mpcb.gov.in NP Sion (E), Mumbai-400022
RED/L.S.1 (R22) Date: |o|n]|202|

Mo:- Formatl.0/CAC/UAN No.MPCB-
CONSENT-0000113461/CR - 21|l 204 24 q

[
TII, 41

M/s Hikal Ltd,, gé{
Plot No. T-21, M.L.D.C. Taloja, el
Tal. Panvel, Dist. Raigad - 410 208, R

Your Service b Our Duty

Sub: Grant of renewal of Consent to Operate.

Ref: 1. Previous Consent to Operate accorded vide No. Format 1.0/ CAC/ UAN No.
0000100993/ CO-2103000439 dtd. 08.03.2021.

2. Minutes of Consent Appraisal Committee meeting held on 03, 17 &
20.08.2021.

Your application No.MPCB-CONSENT-0000113461 Dated 30.04.2021

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981, Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016, and Autharization under Big-Medical Waste
(Management & Handling) Rules, 2018 is censidered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule |, It, 1 & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/07/2024

2. The capital investment of the project is Rs,378.49 Crs. (As per C.A Certificate
submitted by industry Existing C.I. Rs. 354.36 Crs + Increase in C.I. Rs, 24,13

Crs)
3. Consent is valid for the manufacture of:
;; Product ';i’;’ﬂ:‘;}"f UOM
Products
1 (Thiabendazole 490 MT/A
£ |HTP-213 (Fenomidone) 100 MTIA
3 |HTP-650 (B.A.5-650) (Ametoctradine) 750 MT/A
4 |IKF-5411 (isofetamid Technical) or MPOC DME 60 MT/A
5 |MPDC-DME 400 MT/A
In House Pilot Plant for Agro/ Pharma Products and
& |intermediates {Facility shall be used only for development of 0
Consented products and new products on laboratory scale)

Hiksd Lbt. FORTAN W, MPCB-DOHSENT-0000L 13881 {33- 18- J001 130550 pre) MG, POE_FOL oD Fage L of 1



ANNEXURE 11


Maximum

Product Quantity

By Products
7 |Recovered Ammonia ' a00 MTIA
8 |Sedium Hydro Sulphide 150 MT/A
| 9 |Aluminium Hydroxide/ Potassium Chigride 382 MT/A
10 |[Spent HCI (Approx. 30%) 1462 [MT/A
11 |Spent H2504 (98 %) 204 MT/A
13 intermediates: Recovered Solvents (Mono Chloro Acetana/ 500 MTIA
Toluena/ Methanol/ IPA/ DMF/ Mona Chloro Benzene/ Benzene

4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

sr R Permitted [in
Description CMD)

Standards ta Disposal Path

Treated trade effluent
1. |Trade effluent 742 As per Schedule-| |shall be discharged to the
CETP

2. |Domestic effluent 30 As per Schedule-l| Treated domestic effluent
shall be discharged to the
| CETP

3, Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr : Description of stack/ Numberof  Standards to be
Na. Stack o source achieved

1 51 |D.G. Set (1,500 KVA) 1 As per Schedule i
Z 5-2 to 5-7 |Process Vents {6 Nos.) 6 As per Schedule -l
3 | 5-Bto 5-10 |Boilers {3 Nos.) 3 As per Schedule -II
4 |5-11 to 5-17 |Process Vents (7 Nos.) 7 As per Schedule Il

B, MNon-Hazardous Wastes:

Sr Type of

No Wazste Q”ﬂ'ﬂ”!‘f UoM Trea tment ﬂi'sluﬂsaf

1 |Boiler Ash 5400 [MT/A MA Sale to Brick Manufacturers
2 |Metal Scrap 50 |MTIM|  NA fﬂ-’g&gﬁ:th- Party! Scrap
3 |Wood 5 |MTM MA E‘E;fdt_.i; ﬁl:uthl Party/ Scrap
4 |Glass Bottles 20 No/D NA HEE;;;Z n-"':J'th. Party/ Scrap

!. Conditions under Hazardous & Other Wastes (M &T M) Rules 2016 for
treatment and disposal of hazardous waste:

SrNo Category No./ Type Quantity UoM Treatment Disposal

Sale to Auth, Party/
Recycler

5.1 Used or spent oil MT/A| Recycle

Filal L1 CRAURH Mo, HPOB-COMBERT (900113481 (37-10- 2821 12:35:58 pm] FOME PO Fo2ima Page 1 o 12




ar  Category No./

No Type Quantity UoM Treatment Disposal
Sale to MPCB or
29.1 Process wastes Preprocessing/ |CPCB Auth.
< or residues CLIZES |'MTIA Incineration Preprocessor!
CHWTSDF
Sale to MPCB or
29,2 Sludge ;
; Preprocessing! |CPCB Auth,
A cnntﬁzlgng eakual 30 WA Incineration Preprocessor/
REmICRIES CHWTSDF

Sale to MPCE or
Recycle/ CPCB Auth, Party/
4 |29.4 Spent solvents | 3713 | MT/A Preprocessing/  |Recyclers
Incineration Preprocessor/
CHWTSDF

Sale to Auth. Party/

33.1 Empty barrels

3 /containers fliners 1800 Nos.fY Recycle Recyclerf CHWTSDF
35.3 Chemical

& [sludge from waste 30 MT/A | Secured Landfill |CHWTSDF
waker treatmeant

Sale to MPCB ar
Preprocessing/ |CPCB Auth,

7 |36.2 Filter Medium 100 MTA Incineration Preprocessorf

CHWTSDF
37.2 Ash and flue Incineration/
8 gas cleaning residue 10 AL Secured Landfi | “TWTSDF
37.3 Concentration
. Secured Landfill
9 |or evaporation 8000 | MT/A after traatment | CHWTSDF
residues
: Sale to Auth, Party
10 Potassium Bromide 308 | MT/A Recycle Recycler! CHWTSDF
11 |Spent Caustic 520 | MTiA Recycle Sale to Auth. Partyf

Recycler/ CHWTSDF

8. Conditions under Batteries (Management & Handling) Rules, 2001:
5r No Type of Waste Quantity UoM Disposal Path
Used Batteries | 30.00 |Mos/Y

Specific Conditions for used Batteries:

i. The applicant shall ensure that used batteries are not dis posed of in any manner
other than by depositing with the authorized dealer/ manufacturer/ registered
recycler/ importerf re-conditioner or at the designated collection center,

ii. The applicant shall file half-yearly return in Form VIl to the M.P.C. Board.

iil. Bulk consumers to their user units may auction used batteries to registered
recyclers anly,

Sale to Auth, Recycler/ Reprocessor

—
Hikad Lbd./CAFAN Mo, MPCR-CORSENT-DIODE1IEEL {12.15-2021 L3558 praj OMS.POE_FO0D Bpge 1 13



9. Conditions under Plastic Waste Management Rules, 2016 (Notification dtd.
1B/03/2016):

Type of Waste Quantity UoM Dispoaszal Path

1 Plastic Waste 30.00 |Kg/Day|Sale to Auth, Party/ Recycler
2 Plastic Bottles | 5.00 Kg/Day | Sale to Auth. Party/ Recycler
10. Treatment and Disposal of Biomedical Waste generated to CBMWTSDF:

Quantity

5r.No Category 'YPeOf  notio Segregation Color  Treatment &

Waste exceed coding Disposal
I"H.'g'.l"f!ﬂ

Yellow colored non-
5.00 chiorinated plastic
bags or containers

a) Soiled
Waste

CBMWTSDF/

S CHWTSDF

[ 3R

11. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

14, This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

13. Industry, the by-product generator, should ensure that all the vehicles used to
transport by-products to the vendor industry to be fitted with web based GPS system
to record the origin to destination position and shall self monitor the compliance and
submit monthly report to the Board.

14. Industry shall ocbtain affidavit from vendars stating that the by-product purchased from
PP is used as raw material in their respective industries,

15. Industry shall improve operation & maintenance of ETP ar upgrade existing ETP to
achleve Consented standards.

16. Treated effluent shall be discharged into CETP for further treatment & disposal after
confirming to the norms.

17, Bank Guarantee of Rs. 5 Lakh is forfeited for poor operation and maintenance of ETP
and Industry shall tep up Bank Guarantes with double amount totaling Bank Guarantee

of Rs, 30 Lakh towards operation & maintenance of pollution contral systems and
towards compliance of Consent conditions.

For and on behalf of the
Maharashtra Pollution Control Board,

Y :

s gmu?;:ilmfﬁ

{Ashok Shingare ;&s),
Member Secretary

Received Consent fee of -

Sr.No Amount{Rs.) Transaction/DR.No. Date Transaction Type
1 2270940.00 |TXN2105002364 01/06/2021 [Online Payment
2 S0000.00 |TXN2106001265 15/06/2021 [Online Payment

Consent fees of Rs. 7,56,980/- is adjusted out of the previous balance fees of
Rs. 9,09,680/- of Consent to Operate No. Format 1.0/ CAC/ UAN No.
0000100993/ CO-2103000439 dtd. 08.03.2021. Balance fees of Rs. 1,52,700/-
will be considered at the time of next renewal of Consent.

Hibafl LES [CRSOAN P, M PCE-COMSENT-DO0ILEBAGY, (3 3-10-DITL 13: 3550 pn| FIMELPGY Epza Fage d of 11




Copy to:

1. Regional Officer, MPCB, Navi Mumbai and Sub-Regional Officer, MPCB, Taloja
They are directed to ensure the compliance of the consent conditions,

. Chief Accounts Officer, MPCB, Sion, Mumbsai

. CC-CAC Desk- for record & website updating purpose.

LY ]

Hizal LHMHWMM;E}MIHMﬂprmm;M e 3 od 1



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have segregated trade effiuent into weak stream &
strong stream and provided Effluent Treatment Plant (ETP) comprising of:
i} Strong COD/TDS stream of 55 CMD - Treatment system comprising of
Primary, Stripper, Multl effect evaporator (3 stage) with design capacity of 135
CMD followed by ATFD. The MEE condensate is treated in weak stream ETP,

ii) Weak COD/TDS stream of 687 CMD - Treatment system comprising of
Primary (Collection tank, Neutralization tank, Equalization tank, Flash mixer,
Pnmary Clarifier/Primary Settling Tank), Secondary {(Activated sludge process),
Tertiary {Pressure sand filter, Activated carbon filter, Ozonation) .

B] The Applicant shall cperate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under fram Lime to time, whichever is
stringent:

Limiting concentration not to exceed in

sSr.No Parameters

ma/l, except for pH

(1) [pH 6.5t0 85
(2} |Oil & Grease 10 mg/l
(3} |BOD (3 days 27°C) 100 mgyl
(4) |Total Suspended solids 100 mgfl
(5) |Mercury 0.01 ma/l
(6} |Arsenic 0.2 mgfl
(7} |Cyanide 0.2 mgh
(B) |Phenolics (CEH50H) 1.0 mgf
{9) |Phosphate (a5 P) 5.0 mg/l
{107 [COD 250 mygjl.
| (11) |Pesticides Shall be Nil

Cl The treated effluent shall be discharged to the CETP for further treatment &
disposal after confirming above standards. In na case, effluent shall find its way
for gardening [ outside factory premises.

2. A] As per your consent application, you have provided STP of designed capacity 50
CMD based on MBBR technology for the treatment of 30 CMD of sSEWage,

B] The Applicant shall operate the sewage treatment system to treat the sewage so
&s [o achieve the following standards.

Parameters Standards (magyi)
BoD Mot to exceed 30 mga
Z Suspended Solids Mot to exceed 50 mag/

€l The treated sewage shall be discharged to the CETP for further treatment &
disposal after confirming above standards. In no case, effluent shall find its way
for gardening / outside factory premises.

| B

Nk Loal rCRSAN Mo, W POR-COMSENT-D00TLLBET (23-10-DHFE 52154:54 P M5 POS PRk Page i of L2



3. The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prier consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto,

4. The industry shall ensure replacement of pollution contral system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

3. The Applicant shall comply with the provisions of the Water {Prevention & Contral of
Pollution] Act, 1974 and as amended, by installing water meters and other provisions
a5 contained in the said act:

Water consumption quantity

5r. No. Purpose for water consumed

{CMD)

Industrial Cooling, spraying in mine pits
or boiler feed

2. Domestic purpose 35.00
Processing whereby water gets polluted

304.00

% g pollutants are easily biedegradable Hhaeo
Processing whereby water gets polluted

4, |& pollutants are not easily 0.00
biodegradable and are toxic

3. |Gardening 0

6. The Applicant shall provide Specific Water Pallution control system as per the
canditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II

Terms & conditions for compliance of Alr Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to chserve the following fuel pattem:

APC System  Stack Type Sulphiir
source  provided/pro Height{in of Content(ln Pollutant Standard
posed mitr] Fuel el

Stack

No.

Emergency
51 b0.G. Set
11500 KWA)

Ventiation
5-2 |Blower Plant-1 Stack 27.00
(BLW-201)

Acid Scrubber
{C-502)

Vent Sorb
54 |Blower Flant-2 Stack 25.00 . . 5 -
(BLW-501)

Yentilathon
55 |Blower Plant-3 Stack 13.00 . - . .
(BLW-E05]

Arcoustie 160
G.00 10 1 502
Enclosure MT/M k:El"Dﬂ!I’

20

* Mg/Mm®

Serubber 25.00 - . Acid Mist

Hikal Lbd TAUKN W, MPCB-CONSINT-DIOEL13681 (22-18-2031 11554 P ORES ESE FO2or Rige Tl 13




Source

APC System

provided/pra Helght{in

posad

Stack
Furel

mirl

Tyvpe of

Sulphur
Content(in

Bl

Pollutant Standard

Yentilation
56 | Blower MCA Stack 13.00 =
(ELW-101)
Emergency
Chiorine
57 Bltwas Stack 17.00 . - R 5 Mg/Mm’
(BLW-370/1)
: Steam Boller FO 943 828
B | [B-2204/8 Stack 45 502
{Standby)] £0.00 Him Ka/Day
Dust Coflector ’ Briquette
Briquattes d L
5% | Bailar (MR-1] fg;‘;“:‘r’t;? iz 006 02| kgmay
. Matural
$10 f:g_ﬂ_f;g Stack 3000 | Gas5 : , :
MTIM
Ammaonéa
5-11 Lorubber Scrubber 20,00 . £ NH3 30 ¥
(C-1203) N
F
512 EMF FabricBag | 5500 3 M 150
(BLW-601] Filter Mg/’
Hag Fifter ;
Fabric B
513 | Blower shicBa | 2200 . |00
(BLW-602) N
Bag Filter :
514 | . Blower FE";,'H:F?“ 2200 : PM 150
(BLW-603) : Mg/t
Process Flare Natural
5.15 Etﬂ'ﬁéﬁﬂ“"g Stack 3000 | GasS . :
smokeless) MT/M
Scrubber for
516 HTE.213 Scrubber 30.00 H25 £ Mag/Mrm®
c MISSeGn
517 [ ooty | Scrubber | 30.00 (acetone, | | 100
HTP-213 T;'”I'E"";' o

The I Nes. of Furnace Oil fired bollers shall remain stand-by when briguette fired boller & in
cperation,

. The Applicant shall provide Specific Alr Pollition control equipments as per the conditions of EP Act,
1386 and rule made there under from time to time/ Environmental Clearance / CREP quidelines.

3 The Applicant shall sbtain necessary prior permission for previding additional control equiprment
With necessary specifications and operation thereof or alteration or replacementialteration well
before its fife come to an end or erection of new pollution control eguipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technelogical improvement or otherwise such varlation {including the change of any contral
equipment, other in whole or in part is necessary).